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Spectrum Emission Mask Standard: None
Peak Power -4.37 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.42118 GHz -59.38 dBm -55.01 dB -15.01 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.42306 GHz -58.87 dBm -54.50 dB -14.63 dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.50318 GHz -38.63 dBm -34.26 dB -14.26 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.50322 GHz -38.02 dBm -33.64 dB -14.04 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.58678 GHz -39.55 dBm -35.17 dB -15.57 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.58682 GHz -39.95 dBm -35.58 dB -15.57 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.66714 GHz -60.92 dém -56.55 dB -16.62 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.66742 GHz -60.90 dém -56.53 dB -16.53 dB
I )

30.MAR.2023 15:06:31

11AX80MIMO_Ant10_6545

Spectrum :%1

Ref Level 0.00 dém Offset 16,00 dB Mode Auto FFT
Count 100/100
[® 1Rm View
Limit ¢heck PABS
10 dBao j vi |

-20 dBm \

|
-30 dBm /J —

-40 dBm

-50 dBm /‘ \ -

-60 dBm
|

U———
-70 dBm
-80 dBm
-90 dBm
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.90 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,080 MHz 1.000 MHz 6.42090 GHz -61.72 dBm -55.82 dB -15.82 dB
-124,080 MHz -82,720 MHz 1.000 MHz 6.42178 GHz -61.48 dBm -55.50 dB -15.84 dB
-82,720 MHz -42,360 MHz 1.000 MHz 6.50262 GHz -40.46 dBm -34.56 dB -14.56 dB
42,360 MHz -41.360 MHz 1.000 MHz 6.50266 GHz -40.29 dBm -34.39 dB -14.79 dB
41.360 MHz 42,360 MHz 1.000 MHz 6.58734 GHz -42.43 dBm -36.53dB -16.93 dB
42,360 MHz 82.720 MHz 1.000 MHz 6.58738 GHz -41.95 dBm -36.05dB -16.05 dB
82.720 MHz 124,080 MHz 1.000 MHz 6.66906 GHz -63.53 dém 57.63 dB -17.63 dB
124,080 MHz 200.000 MHz 1.000 MHz 6.66950 GHz -62.84 dBm -56.94 dB -16.94 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.33 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.49854 GHz -57.95 dBm -54.62 dB -14.62 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.50454 GHz -57.33 dBm -54.00 dB -14.91 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.58278 GHz -39.65 dBm -36.32 dB -16.32 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.58282 GHz -39.44 dBm -36.11 dB -16.51 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.66718 GHz -39.50 dBm -36.17 dB -16.57 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.66722 GHz -39.80 dBm -36.47 dB -16.47 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.74762 GHz -61.38 dém -56.05 dB -18.34 db
123.600 MHz 200.000 MHz 1.000 MHz 6.74862 GHz -60.91 dBm -57.58 dB -17.58 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.08 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,480 MHz 1.000 MHz 6.49986 GHz -59.21 dBm -54.14 dB -14.14 dB
-120.480 MHz -80.320 MHz 1.000 MHz 6.50454 GHz -59.90 dBm -54.83 dB -14.83 dB
-80.320 MHz -41.160 MHz 1.000 MHz 6.58382 GHz -38.98 dBm -33.90 dB -13.90 dB
41,160 MHz 40,160 MHz 1.000 MHz 6.58386 GHz -38.48 dBm -33.40 dB -13.80 dB
40.160 MHz 41.160 MHz 1.000 MHz 6.66614 GHz -40.38 dBm -35.30 dB -15.70 dB
41.160 MHz 80.320 MHz 1.000 MHz 6.66618 GHz -40.81 dBm -35.73dB -15.73 dB
80.320 MHz 120,480 MHz 1.000 MHz 6.74538 GHz -62.18 dgm 57.11dB -17.14 dB
120,480 MHz 200.000 MHz 1.000 MHz 6.74710 GHz -62.16 dgm -57.08 dB -17.08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D0705F
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Spectrum Emission Mask
Peak Power -3.84 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,160 MHz 1.000 MHz 6.57722 GHz -57.45 deém 5361 dB 1361 dB
-122,160 MHz 81,440 MHz 1.000 MHz 6.58442 GHz -56.97 dem -53.13 dB -13.60 dB
-81.440 MHz -41.720 MHz 1.000 MHz 6.66326 GHz -39.18 dBm -35.35 dB -15.34 dB
-41.720 MHz -40.720 MHz 1.000 MHz 6.66330 GHz -38.47 dBm -34.63 dB -15.03 dB
40.720 MHz 41.720 MHz 1.000 MHz 6.74670 GHz -40.61 dBm -36.77 dB -17.17 dB
41.720 MHz 81.440 MHz 1.000 MHz 6.74674 GHz -40.54 dBm -36.70 dB -16.70 dB
81.440 MHz 122,160 MHz 1.000 MHz 6.82618 GHz -61.22 dém -57.38 dB -17.67 db
122,160 MHz 200.000 MHz 1.000 MHz 6.82958 GHz -51.94 dgm -56.10 dB -18.10 dB
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Spectrum Emission Mask
Peak Power -5.27 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -123.360 MHz 1.000 MHz 6.56154 GHz -60.10 dém -54.83 dB -14.83 dB
-123,360 MHz 82,240 MHz 1.000 MHz 6.58226 GHz -60.02 dém -54.75 dB -14.93 dB
-82.240 MHz 42,120 MHz 1.000 MHz 6.66286 GHz -39.24 dBm -33.97 dB -13.97 dB
-42.120 MHz 41,120 MHz 1.000 MHz 6.66200 GHz -39.13 dBm -33.86 dB -14.26 dB
41.120 MHz 42,120 MHz 1.000 MHz 6.74710 GHz -40.53 dBm -35.26 dB -15.66 dB
42,120 MHz 82.240 MHz 1.000 MHz 6.74714 GHz -40.00 dBm -34.73dB -14.73 dB
82.240 MHz 123,360 MHz 1.000 MHz 6.81262 GHz -58.31 dém -53.04 dB -17.64 dB
123,360 MHz 200.000 MHz 1.000 MHz 6.84794 GHz -62.40 dBm 57.13 dB -17.13 dB

Gl e

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4

Page Number

: A2-245 of 321
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Spectrum Emission Mask
Peak Power -4.10 dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -121,440 MHz 1.000 MHz 6.66246 GHz -57.04 dém -52.94 dB -12.94 dB
-121.440 MHz -80.960 MHz 1.000 MHz 6.66770 GHz -56.33 dém -52.22 dB -13.45 dB
-80.960 MHz 41,480 MHz 1.000 MHz 6.74350 GHz -38.18 dBm -34.07 dB -14.07 dB
41,480 MHz 40,480 MHz 1.000 MHz 6.74354 GHz -37.16 dBm -33.06 dB -13.46 dB
40.480 MHz 41.480 MHz 1.000 MHz 6.82646 GHz -39.22 dBm -35.12 dB -15.52 dB
41.480 MHz 80.960 MHz 1.000 MHz 6.82650 GHz -39.48 dBm -35.38 dB -15.37 dB
80.960 MHz 121.440 MHz 1.000 MHz 6.90586 GHz -62.64 dBm -568.54 dB -18.71 dB
121,440 MHz 200.000 MHz 1.000 MHz 6.91518 GHz -62.22 dém 58.12 dB -18.12 dB
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Spectrum Emission Mask
Peak Power -5.37 dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -121,920 MHz 1.000 MHz 6.65558 GHz -58.99 dém -53.62 dB -13.62 dB
-121.920 MHz -81.280 MHz 1.000 MHz 6.66370 GHz -58.84 dm -53.46 dB -13.64 dB
-81.280 MHz 41,640 MHz 1.000 MHz 6.74334 GHz -36.96 dBm -31.59 dB -11.59 dB
41,640 MHz 40,640 MHz 1.000 MHz 6.74338 GHz -37.41 dBm -32.04 dB -12.44 dB
40.640 MHz 41.640 MHz 1.000 MHz 6.82662 GHz -42.71 dBm -37.34 dB -17.74 dB
41.640 MHz 81.280 MHz 1.000 MHz 6.86206 GHz -48.28 dBm -42.90 dB -15.76 dB
81.280 MHz 121.920 MHz 1.000 MHz 6.88102 GHz -51.72 dém -46.35 dB -13.99 dB
121.920 MHz 200.000 MHz 1.000 MHz 6.90874 GHz -60.51 dém -55.14 dB -15.14 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.55 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -121,680 MHz 1.000 MHz 6.73806 GHz -54.46 dBm -49.91 dB -9.91dB
-121,680 MHz -81.120 MHz 1.000 MHz 6.74478 GHz -53.17 dBm -48.62 dB -9.05 dB
-81.120 MHz -41.560 MHz 1.000 MHz 6.82342 GHz -38.98 dBm -34.43 dB -14.43 dB
-41.560 MHz -40.560 MHz 1.000 MHz 6.82346 GHz -38.11 dBm -33.57 dB -13.97 dB
40.560 MHz 41.560 MHz 1.000 MHz 6.90654 GHz -39.49 dBm -34.94 dB -15.34 dB
41.560 MHz 81.120 MHz 1.000 MHz 6.90658 GHz -40.70 dBm -36.15dB -16.14 dB
81.120 MHz 121.680 MHz 1.000 MHz 6.98662 GHz -60.94 dgm -56.39 dB -16.41 dB
121.680 MHz 200.000 MHz 1.000 MHz 6.08722 GHz -62.30 dBm -57.75 dB -17.75 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.37 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,640 MHz 1.000 MHz 6.73918 GHz -55.02 dBm -51.65 dB -11.65 dB
-122,640 MHz -81.760 MHz 1.000 MHz 6.74238 GHz -55.49 dBm -52.13 dB -12.13 dB
-81.760 MHz -41,880 MHz 1.000 MHz 6.82310 GHz -37.38 dBm -34.01 dB -14.01 dB
41,880 MHz 40,880 MHz 1.000 MHz 6.82314 GHz -36.74 dBm -33.37 dB -13.77 dB
40.880 MHz 41.880 MHz 1.000 MHz 6.90686 GHz -35.89 dBm -32.52dB -12.92 db
41.880 MHz 81.760 MHz 1.000 MHz 6.90690 GHz -36.52 dBm -33.15dB -13.15dB
81.760 MHz 122,640 MHz 1.000 MHz 6.98306 GHz -57.84 dém -54.47 dB -15.81 dB
122,640 MHz 200.000 MHz 1.000 MHz 6.99018 GHz -59.96 dBm -56.59 dB -16.59 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.01dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120.720 MHz 1.000 MHz 6.81590 GHz -51.78 dBm -46.78 dB -6.78 dB
-120.720 MHz -80.480 MHz 1.000 MHz 6.82430 GHz -51.56 dBm -46.55 dB -6.56 dB
-80.480 MHz -41.240 MHz 1.000 MHz 6.90374 GHz -37.42 dBm -32.42 dB -12.41 dB
-41.240 MHz -40.240 MHz 1.000 MHz 6.90378 GHz -37.46 dBm -32.46 dB -12.86 dB
40.240 MHz 41.240 MHz 1.000 MHz 6.98622 GHz -39.91 dBm -34.91 dB -15.31 dB
41.240 MHz 80.480 MHz 1.000 MHz 6.98626 GHz -40.73 dBm -35.73dB -15.72 dB
80.480 MHz 120,720 MHz 1.000 MHz 7.06570 GHz -62.19 dém 57.168 dB -17.19 dB
120,720 MHz 200.000 MHz 1.000 MHz 7.07262 GHz -63.03 dém -58.02 dB -18.02 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.47 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,880 MHz 1.000 MHz 6.82046 GHz -54.76 dBm -51.20 dB -11.29dB
-122,880 MHz -81.920 MHz 1.000 MHz 6.86118 GHz -42.97 dBm -39.51 dB -10.95 dB
-81.920 MHz -41.960 MHz 1.000 MHz 6.90302 GHz -34.12 dBm -30.65 dB -10.65 dB
41,960 MHz 40,960 MHz 1.000 MHz 6.90306 GHz -34.32 dBm -30.86 dB -11.26 dB
40.960 MHz 41.960 MHz 1.000 MHz 6.98694 GHz -38.58 dBm -35.11dB -1551 dB
41.960 MHz 81.920 MHz 1.000 MHz 6.98698 GHz -40.18 dBm -36.71dB -16.71 dB
81.920 MHz 122,880 MHz 1.000 MHz 7.06702 GHz -61.54 dém -56.07 dB -18.32 dB
122,880 MHz 200.000 MHz 1.000 MHz 7.06878 GHz -61.35 dém -57.88 dB -17.88 dB
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Report No.
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Spectrum Emission Mask
Peak Power -5.66 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.80754 GHz -51.18 dém -45.52 dB -5.52 dB
-122,400 MHz 81,600 MHz 1.000 MHz 6.90406 GHz -51.01 dém -45.35 dB -5.78 dB
81,600 MHz 41,800 MHz 1.000 MHz 6.944682 GHz -45.66 dBm -40.00 dB -12.28 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.98322 GHz -39.59 dBm -33.93 dB -14.33 dB
40.800 MHz 41.800 MHz 1.000 MHz 7.06678 GHz -42.16 dBm -36.50 dB -16.90 dB
41.800 MHz 81.600 MHz 1.000 MHz 7.06682 GHz -41.30 dBm -35.64 dB -15.63 dB
81.600 MHz 122,400 MHz 1.000 MHz 7.14638 GHz -61.05 dém -55.39 dB -15.60 dB
122,400 MHz 200.000 MHz 1.000 MHz 7.14826 GHz -60.70 dém -55.04 dB -15.04 dB
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Span 400.0 MHz

Spectrum Emission Mask
Peak Power -3.38 dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120.720 MHz 1.000 MHz 6.80818 GHz -56.78 dém -53.40 dB -13.40 dB
-120.720 MHz -80.480 MHz 1.000 MHz 6.90634 GHz -55.83 dm -52.45 dB -13.07 dB
-80.480 MHz 41,240 MHz 1.000 MHz 6.98374 GHz -36.11 dBm -32.73 dB -12.72 dB
-41.240 MHz -40.240 MHz 1.000 MHz 6.98378 GHz -35.23 dBm -31.85 dB -12.25 dB
40.240 MHz 41.240 MHz 1.000 MHz 7.06622 GHz -37.17 dBm -33.79dB -14.19 dB
41.240 MHz 80.480 MHz 1.000 MHz 7.06626 GHz -36.97 dBm -33.59dB -13.50 dB
80.480 MHz 120,720 MHz 1.000 MHz 7.14406 GHz -60.19 dém -56.81 dB -17.30 dB
120,720 MHz 200.000 MHz 1.000 MHz 7.14674 GHz -60.74 dgm -57.36 dB -17.36 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.88 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -246.720 MHz 2,000 MHz 5.76000 GHz -46.26 dBm -43.38 dB -3.38 dB
-246,720 MHz | -164.480 MHz 2,000 MHz 5.82560 GHz -45.54 dBm -42.66 dB -9.57 dB
-164.480 MHz -83.240 MHz 2,000 MHz 5.94172 GHz -34.17 dBm -31.20 dB -11.28 dB
-83.240 MHz -82,240 MHz 2,000 MHz 5.94180 GHz -34.18 dBm -31.20 dB -12.13 dB
82,240 MHz 83.240 MHz 2.000 MHz 6.10820 GHz -35.78 dBm -32.90 dB -13.73 dB
83.240 MHz 164.480 MHz 2,000 MHz 6.10828 GHz -35.47 dBm -32.59dB -12.58 dB
164,480 MHz 246,720 MHz 2,000 MHz 6.10432 GHz -44.16 dém -41.28 dB -12.58 dB
246,720 MHz 400.000 MHz 2.000 MHz 6.31160 GHz -61.12 dém -58.24 dB -18.24 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.85dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz _ -243,840 MHz 2,000 MHz 5.76008 GHz -56.03 deém -54.18 dB -14.18 dB
-243.840 MHz | -162,560 MHz 2,000 MHz 5.82176 GHz -53.16 dem 51.31dB -17.31dB
-162.560 MHz -82.280 MHz 2,000 MHz 5.94268 GHz -32.22 dBm -30.37 dB -10.37 dB
-82.280 MHz -81.280 MHz 2,000 MHz 5.94276 GHz -32.19 dBm -30.34 dB -11.18 dB
81.280 MHz 82.280 MHz 2.000 MHz 6.10724 GHz -35.36 dBm -3351dB -1434 dB
82,280 MHz 162.560 MHz 2,000 MHz 6.10732 GHz -36.36 dBm -34.51dB -1451 dB
162.560 MHz 243,840 MHz 2,000 MHz 6.20240 GHz -49.95 dém -48.10 dB -17.91 dB
243,840 MHz 400.000 MHz 2.000 MHz 6.27448 GHz -63.17 dém -61.32 dB -21.32 dB
I ) [T
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11AX160MIMO_Ant3_6185

Spectrum :%1
Ref Level 0.00 dBém Offset 15,67 dB Mode Auto FFT
Count 100/100
[® 1Rm View
Limit ¢heck P,
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-70 dBm
-80 dBm
-90 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.86 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -245.760 MHz 2,000 MHz 5.88120 GHz -52.18 dBm -49.31 dB -9.31dB
-245.760 MHz | -163.840 MHz 2,000 MHz 5.97312 GHz -45.64 dBm -42.78 dB -7.74 dB
-163.840 MHz -82,920 MHz 2,000 MHz 6.10204 GHz -33.55 dBm -30.69 dB -10.68 dB
-82,920 MHz -81.920 MHz 2,000 MHz 6.10212 GHz -33.33 dBm -30.46 dB -11.30 dB
81.920 MHz 82.920 MHz 2.000 MHz 6.26788 GHz -34.38 dBm -31.52dB -12.35 dB
82,920 MHz 163.840 MHz 2,000 MHz 6.26796 GHz -34.20 dBm -31.33dB -11.33 dB
163.840 MHz 245,760 MHz 2,000 MHz 6.38696 GHz -47.93 dém -45.07 dB -1148 de
245.760 MHz 400.000 MHz 2.000 MHz 6.45640 GHz -59.07 dém -56.20 dB -16.20 dB
I ) [T
Date: 19.MAR.2023 11:53:30

11AX160MIMO_Ant10_6185

Spectrum :%1

Ref Level 0.00 dém Offset 15,79 dB Mode Auto FFT
Count 100/100

@ 1Rm View
Limit ¢heck PAES
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-70 dBm
-80 dBm
-90 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.94 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz _ -244.800 MHz 2,000 MHz 5.91328 GHz -58.86 dem 57.92 dB -17.92 dB
-244.800 MHz | -163.200 MHz 2,000 MHz 5.98992 GHz -50.05 dem -49.11 dB -16.42 dB
-163.200 MHz -82.600 MHz 2,000 MHz 6.10236 GHz -32.33 dBm -31.39 dB -11.39 dB
-82.600 MHz -81.600 MHz 2,000 MHz 6.10244 GHz -32.66 dBm -31.72dB -12.55 dB
81.600 MHz 82.600 MHz 2.000 MHz 6.26756 GHz -35.88 dBm -34.95 dB -15.78 dB
82,600 MHz 163.200 MHz 2,000 MHz 6.26764 GHz -35.49 dBm -34.55dB -14.55 dB
163.200 MHz 244,800 MHz 2,000 MHz 6.35456 GHz -48.34 dém -47.41 dB -18.47 db
244,800 MHz 400.000 MHz 2.000 MHz 6.40424 GHz -62.54 dBm -61.60 dB -21.60 dB
I ) [T
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11AX160MIMO_Ant3_6345

Spectrum

(=)

Count 100/100

Ref Level 0.00 dém

Offset 1582 d&

Mode Auto FFT

[® 1Rm View
Limit ¢heck PAF
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-80 dBm
-90 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.16 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247.680 MHz 2,000 MHz 6.05592 GHz -54.93 dBm 52.76 dB -12.76 dB
-247.680 MHz | -165.120 MHz 2,000 MHz 6.13488 GHz -47.88 dBm -45.72 dB -11.18 dB
-165.120 MHz -83.560 MHz 2,000 MHz 6.26140 GHz -34.88 dBm -32.72dB -12.71dB
-83.560 MHz -82,560 MHz 2,000 MHz 6.26148 GHz -34.65 dBm -32.49 dB -13.32 dB
82.560 MHz 93.560 MHz 2.000 MHz 6.42852 GHz -37.71 dBm -35.55dB -16.39 dB
93.560 MHz 165.120 MHz 2,000 MHz 6.50768 GHz -44.85 dBm -42.68 dB -14.92 db
165.120 MHz 247.680 MHz 2,000 MHz 6.52496 GHz -46.51 dém -44.35 dB -14.19 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.63792 GHz -59.52 dBm -57.36 dB -17.36 dB
- —_———
J{ J [ CEEERRE ]
Date: 19.MAR.2023 11:58

11AX160MIMO_Ant10_6345

Spectrum

Count 100/100

Ref Level 0.00 dém

Offset 15,94 d&

Mode Auto FFT
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CF 6.345 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask
Peak Power -0.30 dBm

Standard: None
RBW 2.000 MHz

Date: 19.MAR.Z

11:59:56

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -242.400 MHz 2.000 MHz 6.06928 GHz -56.88 dBm -58.57 dB -18.57 dB
-242,400 MHz | -161.600 MHz 2.000 MHz 6.15080 GHz -50.42 dem -50.12 dB -17.27 dB
-161.600 MHz 81,800 MHz 2.000 MHz 6.26316 GHz -32.27 dBm -31.96 dB -11.96 dB
-81.800 MHz -80.800 MHz 2.000 MHz 6.26324 GHz -32.95 dBm -32.65 dB -13.48 dB
980.800 MHz 81.800 MHz 2.000 MHz 6.42676 GHz -34.29 dBm -33.99dB -14.82 dB
81.800 MHz 161.600 MHz 2,000 MHz 6.42684 GHz -34.90 dBm -34.59 dB -14.59 dB
161.600 MHz 242,400 MHz 2,000 MHz 6.51552 GHz -49.16 dém -48.86 dB -19.54 dB
242,400 MHz 400.000 MHz 2.000 MHz 6.62416 GHz -62.44 dBm -62.14 dB -22.14 dB
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SPORTON LAB.
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t

Report No. : FR2D0705F

11AX160MIMO_Ant3_6505

Spectrum :%1
Ref Level 0.00 dém Offset 15,85 dB Mode Auto FFT
Count 100/100
[® 1Rm View
Limit ¢heck P MV\’V\A
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-20 dBm — —
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-40 dBm
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-80 dBm
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.10 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -244,800 MHz 2,000 MHz 6.25768 GHz -56.21 dBm 53.11dB -13.11dB
-244,800 MHz | -163.200 MHz 2,000 MHz 6.29800 GHz -47.36 dBm -44.27 dB -9.82 dB
-163.200 MHz -82,600 MHz 2,000 MHz 6.42236 GHz -34.32 dBm -31.22dB -11.22dB
-82,600 MHz -81.600 MHz 2,000 MHz 6.42244 GHz -34.43 dBm -31.33dB -12.17 dB
81.600 MHz 82.600 MHz 2.000 MHz 6.58756 GHz -35.09 dBm -31.89dB -12.82 dB
82,600 MHz 163.200 MHz 2,000 MHz 6.58764 GHz -35.93 dBm -32.84 dB -12.83 dB
163.200 MHz 244,800 MHz 2,000 MHz 6.68712 GHz -45.40 dBm -42.30 dB -11.52 dB
244,800 MHz 400.000 MHz 2.000 MHz 6.77776 GHz -60.22 dém 57.12 dB -17.12 dB
JL _
30.MAR.2023 15:18:14

11AX160MIMO_Ant10_6505

Spectrum
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Ref Level 0.00 dém
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@ 1Rm View

Offset 1589 d&

Mode Auto FFT
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CF 6.505 GHz

10001 pts

Span 800.0 MHz

Range Low |

Epectrum Emission Mask
Peak Power -3.55 dBm

Standard: None

RBW 2.000 MHz

Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -246.240 MHz 2.000 MHz 6.21400 GHz -56.01 dém -52.46 dB -12.46 dB
-246.240 MHz | -164.,160 MHz 2.000 MHz 6.30224 GHz -45.32 dém -41.77 dB -8.13 dB
-164.160 MHz 83,080 MHz 2.000 MHz 6.34480 GHz -42.30 dBm -38.75 dB -11.14 dB
-83.080 MHz -62.080 MHz 2.000 MHz 6.42106 GHz -33.73 dBm -30.18 dB -11.02 dB
82.080 MHz 983.080 MHz 2.000 MHz 6.58804 GHz -38.05 dam -34.51dB -15.34 dB
983.080 MHz 164.160 MHz 2,000 MHz 6.58812 GHz -36.97 dBm -33.42dB -13.42 dB
164,160 MHz 246,240 MHz 2,000 MHz 6.60312 GHz -47.44 dgm -43.89 dB -12.30 dB
246,240 MHz 400.000 MHz 2.000 MHz 6.77920 GHz -61.00 dBm -57.45 dB -17.45 dB
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11AX160MIMO_Ant3_6665

Spectrum :%1

Ref Level 0.00 dém Offset 15,76 dB Mode Auto FFT
Count 100/100

@ 1Rm View
Limit ¢heck PART
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.13 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -244,800 MHz 2,000 MHz 6.36552 GHz -56.53 dBm -54.41 dB -14.41 dB
-244,800 MHz | -163.200 MHz 2,000 MHz 6.47576 GHz -44.72 dBm -42.59 dB -10.76 dB
-163.200 MHz -82,600 MHz 2,000 MHz 6.58236 GHz -34.42 dBm -32.20 dB -12.20 dB
-82,600 MHz -81.600 MHz 2,000 MHz 6.58244 GHz -34.52 dBm -32.40 dB -13.23 dB
81.600 MHz 82.600 MHz 2.000 MHz 6.74756 GHz -34.85 dBm -32.72dB -13.56 dB
82,600 MHz 163.200 MHz 2,000 MHz 6.74764 GHz -34.88 dBm -32.76 dB -12.75 dB
163.200 MHz 244,800 MHz 2,000 MHz 6.84648 GHz -45.42 dém -43.30 dB -12.61 dB
244,800 MHz 400.000 MHz 2.000 MHz 6.96712 GHz -60.70 dém -58.58 dB -18.58 dB
I ) [T
Date: 19.MAR.2023 12:00:56

11AX160MIMO_Ant10_6665

Spectrum :%1
Ref Level 0.00 dém Offset 15,93 dB Mode Auto FFT
Count 100/100
[® 1Rm View
Limit ¢heck PAES
10 ot i Paan I
! |
-20 dBm — .y
-30 dBm — =
-40 dBm
—
-50 dBm I,
PR ™
’-‘x"-'-w.‘_
-70 dBm
-80 dBm
-90 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.69 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -252,000 MHz 2,000 MHz 6.38304 GHz -55.56 dBm -51.87 dB -11.87 dB
-252,000 MHz | -168,000 MHz 2,000 MHz 6.46912 GHz -42.36 dBm -38.67 dB -6.69 dB
-168.000 MHz -85.000 MHz 2,000 MHz 6.50192 GHz -39.75 dBm -36.07 dB -8.54 dB
-85.000 MHz -84.000 MHz 2,000 MHz 6.58004 GHz -34.66 dBm -30.57 dB -11.80 dB
84.000 MHz 85.000 MHz 2.000 MHz 6.74996 GHz -36.72 dBm -33.03dB -13.87 db
985.000 MHz 168.000 MHz 2,000 MHz 6.75004 GHz -36.92 dBm -33.23dB -13.23 dB
168.000 MHz 252,000 MHz 2,000 MHz 6.85128 GHz -46.35 dém -42.66 dB -12.05 db
252,000 MHz 400.000 MHz 2.000 MHz 6.95264 GHz -59.76 dBm -56.07 dB -16.07 dB
I ) [T
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11AX160MIMO_Ant3_6825

Count 100/100

Spectrum

Ref Level 0.00 dém
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Offset 16,34 d&

Mode Auto FFT

JL

30.MAR.2023

15

[® 1Rm View
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CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.64 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -246.720 MHz 2,000 MHz 6.53664 GHz -52.10 dBm -47.46 dB -7.46 dB
-246,720 MHz | -164.480 MHz 2,000 MHz 6.62616 GHz -42.68 dBm -38.03 dB -5.02 dB
-164.480 MHz -83.240 MHz 2,000 MHz 6.66544 GHz -40.24 dBm -35.60 dB -8.08 dB
-83.240 MHz -82,240 MHz 2,000 MHz 6.74180 GHz -33.36 dBm -28.71 dB -9.55 dB
82,240 MHz 83.240 MHz 2.000 MHz 6.90820 GHz -37.41 dBm -32.76 dB -13.60 dB
83.240 MHz 164.480 MHz 2,000 MHz 6.98680 GHz -44.87 dBm -40.23 dB -12.49 dB
164,480 MHz 246,720 MHz 2,000 MHz 6.99840 GHz -46.38 dBm -41.74 dB -12.44 db
246,720 MHz 400.000 MHz 2.000 MHz 7.11768 GHz -60.50 dBm -55.85 dB -15.85 dB

11AX160MIMO_Ant10_6825

Count 100/100

Spectrum

Ref Level 0.00 dém

Offset 16,45 d&

Mode Auto FFT
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.96 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -248.640 MHz 2.000 MHz 6.53328 GHz -53.06 dém -49.11 dB 9.11dB
-248.640 MHz | -165.760 MHz 2.000 MHz 6.62688 GHz -43.25 dém -39.20 dB -6.61 dB
-165.760 MHz 83,880 MHz 2.000 MHz 6.66040 GHz -40.81 dBm -36.85 dB -8.97 dB
-83.880 MHz -62.880 MHz 2.000 MHz 6.74116 GHz -34.01 dBm -30.06 dB -10.89 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.90884 GHz -33.93 dBm -29.98 dB -10.81 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.98992 GHz -39.28 dBm -35.32dB -7.40 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.99944 GHz -40.10 dgém -36.15 dB -6.80 dB
248,640 MHz 400.000 MHz 2.000 MHz 7.07384 GHz -58.53 dBm -54.57 dB -14.57 dB
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11AX160MIMO_Ant3_6985

Spectrum :%1
Ref Level 0.00 dém Offset 16,12 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -4.87 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -246.720 MHz 2,000 MHz 6.73824 GHz -53.01 dBm -48.14 dB -8.14 dB
-246,720 MHz | -164.480 MHz 2,000 MHz 6.77712 GHz -45.76 dBm -40.90 dB -6.56 dB
-164.480 MHz -83.240 MHz 2,000 MHz 6.90172 GHz -37.18 dBm -32.31dB -12.31dB
-83.240 MHz -82,240 MHz 2,000 MHz 6.90180 GHz -36.09 dBm -31.22dB -12.06 dB
82,240 MHz 83.240 MHz 2.000 MHz 7.06820 GHz -42.25 dBm -37.38.dB -18.22 dB
83.240 MHz 164.480 MHz 2,000 MHz 7.06828 GHz -42.47 dBm -37.60 dB -17.60 dB
164,480 MHz 246,720 MHz 2,000 MHz 7.23168 GHz -62.18 dém 57.31 dB -17.31dB
246,720 MHz 400.000 MHz 2.000 MHz 7.25608 GHz -61.69 dBm -56.82 dB -16.82 dB
I )
Date: 19.MAR.2023 12:04:57
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Spectrum :%1
Ref Level 0.00 dém Offset 16,21 dB Mode Auto FFT
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CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.31dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.68256 GHz -52.80 dBm -48.49 dB -8.49 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.79592 GHz -42.13 dBm -37.82dB -6.29 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.90156 GHz -32.58 dBm -28.27 d -8.26 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.90164 GHz -31.97 dBm -27.65 dB -8.49 dB
982,400 MHz 83,400 MHz 2.000 MHz 7.06836 GHz -33.62 dBm -29.30 dB -10.14 dB
83.400 MHz 164.800 MHz 2,000 MHz 7.14896 GHz -38.40 dBm -34.08 dB -6.17 dB
164.800 MHz 247.200 MHz 2,000 MHz 7.18072 GHz -40.59 dgm -36.28 dB -3.78 db
247.200 MHz 400.000 MHz 2.000 MHz 7.23496 GHz -56.12 dBm -51.81 dB -11.81 dB
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SPORTON LAB.
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For Partial RU

In-Band Emissions

Test Result

Jﬁi Antenna|Freq(MHz) S?zue In%:x Result Limit Verdict
26Tone RUO See test graph | See test graph | PASS
Ant3 5955 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant10 5955 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant3 6415 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant10 6415 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant3 6435 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant10 6435 52Tone RU37 See test graph | See test graph | PASS
11AX20MIMO 106Tone RU53 See test graph | See test graph | PASS
26Tone RUS8 See test graph | See test graph | PASS
Ant3 6515 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant10 6515 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant3 6535 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant10 6535 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant3 6855 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS

Ant10 6855
52Tone RU40 See test graph | See test graph | PASS
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106Tone RU54 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant3 6875 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant10 6875 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant3 6895 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant10 6895 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant3 7095 RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
»6Tone RU8 See test graph | See test graph | PASS
Ant10 7095 RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant3 7115 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant10 7115 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
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-31.200 MHz -20,800 MHz 200,000 kHz 5.92387 GHz -72.40 dBm -61.40 dB -21.49 dB
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20,800 MHz -11,400 MHz | 200.000 kHz 5.94360 GHz -45.92 dBm -35.39 dB -15.39 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.780 MHz | 200.000 kHz 6.38147 GHz -72.16 dém -61.38 dB 2138 dB
-30.780 MHz 20,520 MHz | 200.000 kHz 6.38486 GHz -72.13 dém -61.35 dB -22.11 dB
20,520 MHz -11.260 MHz | 200.000 kHz 6.40374 GHz -56.15 dBm -45.38 dB -25.38 dB
-11.260 MHz -10.260 MHz | 200.000 kHz 6.40374 GHz -55.13 dBm -44.36 dB 24.46 dB

10.260 MHz 11.260 MHz = 200.000 kHz 6.42626 GHz -44.16 dBm -33.39dB -13.49 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.37333 GHz -73.42 dém -61.98 dB -21.98 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 6.38366 GHz -73.41 dém -61.96 dB -22.09 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.40352 GHz -59.75 dBm -48.31 dB -28.31 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.40353 GHz -60.40 dBm -48.96 dB -20.06 dB

10.480 MHz 11.480 MHz = 200.000 kHz 6.42648 GHz -46.21 dBm -34.77 dB -14.87 db

11.480 MHz 20.960 MHz | 200.000 kHz 6.42649 GHz -47.88 dBm -36.43 dB -16.43 dB

20.960 MHz 31,440 MHz | 200,000 kHz 6.44618 GHz -73.37 dém -61.93 dB -22.23 dB

31.440 MHz 50,000 MHz = 200,000 kHz 6.44730 GHz -72.78 dém -61.33 dB -21.33 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.37794 GHz -72.34 dém -60.88 dB -20.88 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 6.38357 GHz -72.90 dém -61.44 dB 2144 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.40344 GHz -59.93 dBm -48.47 dB -28.41 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.40353 GHz -58.62 dBm -47.16 dB -27.26 dB

10.480 MHz 11.480 MHz = 200.000 kHz 6.42648 GHz -48.14 dBm -36.68 dB -16.78 dB

11.480 MHz 20.960 MHz | 200.000 kHz 6.42649 GHz -48.32 dBm -36.86 dB -16.86 dB

20.960 MHz 31,440 MHz | 200,000 kHz 6.44606 GHz -72.12 dém -60.66 dB -21.10 dB

31.440 MHz 50,000 MHz = 200,000 kHz 6.44794 GHz -71.70 dém -60.24 dB -20.24 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.36819 GHz -72.44 dém -60.31 dB 2031 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 6.38366 GHz -72.41 dém -60.29 dB 2041 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.40352 GHz -58.97 dBm -46.94 dB -26.84 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.40353 GHz -57.37 dBm -45.24 dB -25.34 dB

10.480 MHz 11.480 MHz = 200.000 kHz 6.42648 GHz -46.44 dBm -34.32 dB -1442 dB

11.480 MHz 20.960 MHz | 200.000 kHz 6.42649 GHz -48.30 dBm -36.17 dB -16.17 dB

20.960 MHz 31,440 MHz | 200,000 kHz 6.44644 GHz -72.94 dgm -60.81 dB -20.82 dB

31.440 MHz 50,000 MHz = 200,000 kHz 6.44740 GHz -71.99 dém -59.86 dB -19.86 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.40148 GHz -72.72 dBm -62.38 dB -22.38 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.40374 GHz -72.42 dBm -62.08 dB -22.09 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.42357 GHz -46.09 dBm -35.75 dB -15.75 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.42359 GHz -46.62 dBm -36.49 dB -16.58 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.44642 GHz -57.60 dBm -47.26 dB -27.36 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.44643 GHz -57.81 dBm -47.47 dB -27.47 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.46602 GHz -72.78 dém -62.44 dB -22.72 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.46675 GHz -72.37 dém -652.03 dB -22.03 dB
- ————
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Peak Power -10.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.260 MHz 200,000 kHz 6.40374 GHz -71.93 dBm -61.85 dB -21.85 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.40374 GHz -71.81 dBm 61.72 dB -21.73dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.42357 GHz -44.65 dBm -34.56 dB -14.56 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.42359 GHz -44.22 dBm -34.14 dB -14.24 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.44642 GHz -54.65 dBm -44.57 dB -24.67 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.44657 GHz -56.09 dBm -46.01 dB -25.88 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.46626 GHz -72.65 dém -62.57 dB -22.57 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.47034 GHz -71.93 dBm 84 db -21.84 dB
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Rangelow | RangeUp |

Standard: None

Peak Power -11.02 dBm

RBW 200.000 kHz

RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.260 MHz _ 200.000 kHz 6.39503 GHz -71.86 dém -60.94 dB -20.84 dB
-31.260 MHz 20,840 MHz | 200.000 kHz 6.40379 GHz -72.08 dém -61.05 dB 21.11 dB
20,840 MHz -11.420MHz | 200.000 kHz 6.42357 GHz -44.42 dBm -33.40 dB -13.39 dB
-11.420 MHz -10.420 MHz | 200.000 kHz 6.42359 GHz -44.02 dBm -33.00 dB -13.10 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.44642 GHz -56.56 dBm -45.54 dB -25.64 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.44660 GHz -55.40 dBm -44.37 dB -24.22 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.46626 GHz -72.52 dgm -61.50 dB -21.50 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.46920 GHz -71.60 dém -60.57 dB -20.57 dB
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Spectrum

Ref Level 0.00 dém
Count 100/100

Offset 16,20 d&

Mode Auto FFT

@ 1Rm View
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-90 dBm

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.92 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50,000 MHz -31,080 MHz | 200.000 kHz 6.30802 GHz -73.11 dém -50.19 dB -10.19 dB
31,080 MHz -20.720 MHz | 200.000 kHz 6.40436 GHz -72.94 dém -59.02 dB -19.53 dB
-20.720 MHz 11,360 MHz | 200.000 kHz 6.42363 GHz -49.35 dBm -35.44 dB -15.43 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.42365 GHz -47.91 dBm -34.00 dB -14.10 dB

10.360 MHz 11.360 MHz = 200.000 kHz 6.44636 GHz -62.63 dBm -48.72 dB -28.82 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.44637 GHz -62.57 dBm -48.66 dB -28.65 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.46608 GHz -73.78 dém -59.87 dB -10.87 db
31.080 MHz 50,000 MHz = 200,000 kHz 6.47636 GHz -72.89 dBm -58.97 dB -18.97 dB

JL

30.MAR. 20

Gl e

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : BXZSH4

Page Number

: A2-266 of 321



SPORTON LAB.

FCC RF Test Report
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Spectrum :%1
Ref Level 0.00 dém Offset 16,20 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.39482 GHz -72.61 dBm -58.56 dB -18.56 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.40393 GHz -72.42 dBm -58.38 dB -18.38 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.42363 GHz -47.34 dBm -33.30dB -13.20 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.42365 GHz -47.67 dBm -33.63 dB -13.73 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.44636 GHz -59.85 dBm -45.80 dB -25.90 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.44637 GHz -58.45 dBm -44.41 dB -24.40 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.46606 GHz -73.02 dém -58.97 dB -10.00 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.46626 GHz -72.14 dgm -56.10 dB -18.10 dB
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Spectrum :%1
Ref Level 0.00 dém Offset 16,20 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.39511 GHz -72.80 dBm -59.87 dB -19.87 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.40393 GHz -72.37 dBm -59.45 dB -19.45 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.42363 GHz -47.56 dBm -34.64 dB -14.63 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.42365 GHz -46.66 dBm -33.74 dB -13.84 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.44636 GHz -57.28 dBm -44.35 dB -24.45 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.44637 GHz -56.68 dBm -43.75dB -23.75 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.46608 GHz -73.46 dBm -60.54 dB -20.54 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.46727 GHz -72.76 dém -59.83 dB -19.83 dB
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Spectrum :%1

Ref Level 0.00 dém Offset 15,83 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.95 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.47517 GHz -72.99 dBm -62.04 dB -22.04 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.48374 GHz -73.69 dBm -62.74 dB -22.75dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.50357 GHz -57.46 dBm -46.51 dB -26.50 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.50359 GHz -59.99 dBm -49.04 dB -29.14 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.52642 GHz -46.17 dBm -35.22dB -15.32 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.52643 GHz -45.77 dBm -34.82 dB -14.82 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.54626 GHz -74.21 dgm -63.25 dB -23.26 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.54682 GHz -73.16 dBm -652.21 dB -22.21 dB
JU ) QnRi e
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Spectrum :%1
Ref Level 0.00 dém Offset 15,83 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.46699 GHz -71.50 dBm -60.07 dB -20.07 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.48374 GHz -72.07 dBm -60.64 dB -20.65 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.50357 GHz -58.19 dBm -46.75 dB -26.75 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.50359 GHz -59.01 dBm -47.58 dB -27.68 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.52642 GHz -46.52 dBm -35.09dB -15.19 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.52643 GHz -45.57 dBm -34.14 dB -14.13 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.54626 GHz -72.56 dBm -61.13 dB -21.14 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.55410 GHz -71.79 dém -60.36 dB -20.36 dB
JU ) [ EEEEER ]
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11AX20MIMO_Ant3_6515_106Tone_RU54

Spectrum :%1
Ref Level 0.00 dém Offset 15,83 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.71dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.47515 GHz -71.99 dBm -61.20 dB -21.29 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.48374 GHz -72.24 dBm -61.53 dB -21.53 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.50357 GHz -54.87 dBm -44.17 dB -24.16 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.50359 GHz -54.46 dBm -43.75 dB -23.85 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.52642 GHz -44.50 dBm -33.79dB -13.80 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.52643 GHz -47.45 dBm -36.74 dB -16.74 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.54594 GHz -72.49 dgm -61.78 dB -22.15 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.54728 GHz -72.08 dém -61.38 dB -21.38 dB
JU ) QnRi e
Date: 30.MAR.2023
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Spectrum :%1

Ref Level 0.00 dém Offset 15,94 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.85dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.140 MHz 200,000 kHz 6.46651 GHz -73.23 dBm -61.38 dB -21.38 dB
-31.140 MHz -20.760 MHz 200,000 kHz 6.48386 GHz -73.45 dBm -61.60 dB -21.60 dB
-20.760 MHz -11.380 MHz 200,000 kHz 6.50361 GHz -60.47 dBm -48.62 dB -28.62 dB
-11.380 MHz -10.380 MHz | 200,000 kHz 6.50363 GHz -61.03 dBm -49.18 dB -29.28 dB
10.380 MHz 11.380 MHz = 200.000 kHz 6.52637 GHz -47.55 dBm -35.70 dB -15.80 dB
11.380 MHz 20.760 MHz | 200.000 kHz 6.52639 GHz -46.72 dBm -34.87 dB -14.87 db
20.760 MHz 31,140 MHz | 200,000 kHz 6.54605 GHz -74.56 dBm -62.71 dB -22.82 db
31.140 MHz 50,000 MHz = 200,000 kHz 6.55185 GHz -73.55 dém -61.70 dB -21.70 dB
J{ J [ CEEEERE ]
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11AX20MIMO_Ant10_6515_52Tone_RU40

Spectrum
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Ref Level 0.00 dém Offset 15,94 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.26 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.140MHz | 200.000 kHz 6.46513 GHz -72.07 dém -50.81 dB -10.81 dB
-31.140 MHz -20.760 MHz | 200.000 kHz 6.48386 GHz -72.50 dem -60.24 dB -20.24 dB
-20.760 MHz 11,380 MHz | 200.000 kHz 6.50361 GHz -59.39 dBm -47.13 dB 27.12 dB
-11.380 MHz -10.380 MHz | 200.000 kHz 6.50363 GHz -55.14 dBm -46.98 dB -26.98 dB

10.380 MHz 11.380 MHz = 200.000 kHz 6.52637 GHz -47.18 dBm -34.92 dB -15.02 dB
11.380 MHz 20.760 MHz | 200.000 kHz 6.52639 GHz -47.61 dBm -35.35dB -15.34 dB
20.760 MHz 31,140 MHz | 200,000 kHz 6.54614 GHz -73.14 dém -60.88 dB -20.89 dB
31.140 MHz 50,000 MHz = 200,000 kHz 6.55399 GHz -72.56 dBm -60.30 dB -20.30 dB
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Spectrum
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Ref Level 0.00 dém Offset 15,94 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.48 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.140MHz | 200.000 kHz 6.47494 GHz -72.41 dém -50.93 dB -10.93 dB
-31.140 MHz -20.760 MHz | 200.000 kHz 6.48386 GHz -72.96 dm -60.48 dB -20.48 dB
-20.760 MHz 11,380 MHz | 200.000 kHz 6.50356 GHz -57.05 dBm -44.57 dB -24.52 dB
-11.380 MHz -10.380 MHz | 200.000 kHz 6.50363 GHz -56.17 dBm -43.60 dB -23.79 dB

10.380 MHz 11.380 MHz = 200.000 kHz 6.52637 GHz -45.85 dBm -33.37 dB -13.47 dB
11.380 MHz 20.760 MHz | 200.000 kHz 6.52639 GHz -48.20 dBm -35.72dB -15.71 dB
20.760 MHz 31,140 MHz | 200,000 kHz 6.54600 GHz -73.32 dém -60.84 dB -21.01 dB
31.140 MHz 50,000 MHz = 200,000 kHz 6.54683 GHz -72.72 dém -60.24 dB -20.24 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.80 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,320 MHz | 200.000 kHz 6.40578 GHz -73.08 dém -62.28 dB -22.28 dB
-31.320 MHz 20,880 MHz | 200.000 kHz 6.50369 GHz -73.59 dém -62.79 dB -22.80 dB
20,880 MHz -11.440MHz | 200.000 kHz 6.52355 GHz -48.17 dBm -37.37 dB -17.36 dB
-11.440 MHz -10.440 MHz | 200.000 kHz 6.52357 GHz -47.79 dBm -36.99 dB -17.09 dB

10.440 MHz 11.440 MHz | 200.000 kHz 6.54644 GHz -59.13 d&m -48.33 dB -28.43 dB
11.440 MHz 20.880 MHz = 200.000 kHz 6.54644 GHz -60.37 dBm -49.57 dB -20.57 dB
20.880 MHz 31,320 MHz | 200,000 kHz 6.56625 GHz -74.13 dgm -63.34 dB -2342 dB
31.320 MHz 50,000 MHz = 200,000 kHz 6.56677 GHz -72.81 dBm -652.01 dB -22.01 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.91 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50,000 MHz 31,320 MHz | 200.000 kHz 6.48549 GHz -71.85 dém -60.94 dB -20.94 dB
-31.320 MHz 20,880 MHz | 200.000 kHz 6.50369 GHz -71.95 dém -61.05 dB -21.05 dB
20,880 MHz -11.440MHz | 200.000 kHz 6.52355 GHz -45.89 dBm -34.98 dB -14.98 dB
-11.440 MHz -10.440 MHz | 200.000 kHz 6.52357 GHz -46.38 dBm -35.48 dB -15.58 dB

10.440 MHz 11.440 MHz | 200.000 kHz 6.54644 GHz -58.47 dBm -47.56 dB -27.66 dB
11.440 MHz 20.880 MHz = 200.000 kHz 6.54644 GHz -58.73 dBm -47.83 dB -27.83 dB
20.880 MHz 31,320 MHz | 200,000 kHz 6.56632 GHz -73.09 dém -62.19 dB -22.19 dB
31.320 MHz 50,000 MHz = 200,000 kHz 6.56656 GHz -72.23 dém -61.33 dB -21.33 dB
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Spectrum :%1
Ref Level 0.00 dém Offset 15,83 dB Mode Auto FFT
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.98 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.320 MHz 200,000 kHz 6.49490 GHz -72.11 dBm -61.14 dB 21.14dB
-31.320 MHz -20,880 MHz | 200,000 kHz 6.50369 GHz -73.02 dBm -62.05 dB -22.05 dB
-20,880 MHz -11.440 MHz | 200,000 kHz 6.52355 GHz -46.14 dBm -35.17 dB -15.16 dB
-11.440 MHz -10.440 MHz | 200,000 kHz 6.52357 GHz -46.13 dBm -35.16 dB -15.26 dB
10.440 MHz 11.440 MHz | 200.000 kHz 6.54644 GHz -55.36 dBm -44.39 dB -24.49 dB
11.440 MHz 20.880 MHz = 200.000 kHz 6.54653 GHz -57.28 d&m -46.31 dB -26.23 dB
20.880 MHz 31,320 MHz | 200,000 kHz 6.56632 GHz -72.95 dém -61.98 dB -21.98 dB
31.320 MHz 50,000 MHz = 200,000 kHz 6.56810 GHz -72.49 dgm -61.51 dB -21.51 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.48592 GHz -73.13 dBm -61.35 dB -21.35dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.50404 GHz -72.54 dBm -60.76 dB -21.10 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.52358 GHz -48.71 dBm -36.92 d -16.92 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.52358 GHz -48.38 dBm -36.60 dB -16.70 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.54642 GHz -60.47 dBm -48.69 dB -28.79 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.54643 GHz -61.65 dBm -49.87 dB -20.86 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.56625 GHz -74.28 dém -62.50 dB -22.51 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.56722 GHz -73.09 dém -61.31 dB -21.31 dB
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Spectrum Emission Mask
Peak Power -11.96 dBm

Standard: None

RBW 200.000 kHz
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Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.260 MHz _ 200.000 kHz 6.40215 GHz -71.78 dém -50.82 dB -10.82 dB
-31.260 MHz 20,840 MHz | 200.000 kHz 6.50424 GHz -71.67 dém -59.71 dB -20.28 dB
20,840 MHz -11.420MHz | 200.000 kHz 6.52358 GHz -47.44 dBm -35.48 dB -15.48 dB
-11.420 MHz -10.420 MHz | 200.000 kHz 6.52358 GHz -47.49 dBm -35.53 dB -15.63 dB

10.420 MHz 11.420 MHz | 200.000 kHz 6.54642 GHz -58.19 dam -46.23 dB -26.33 dB

11.420 MHz 20.840 MHz | 200.000 kHz 6.54662 GHz -59.61 dBm -47 65 dB -27.48 dB

20.840 MHz 31,260 MHz = 200,000 kHz 6.56586 GHz -72.78 dém -60.81 dB -21.28 db

31.260 MHz 50,000 MHz = 200,000 kHz 6.56691 GHz -72.42 dém -60.46 dB -20.46 dB
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Ref Level 0.00 dém
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -12.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.49521 GHz -72.31 dBm -60.08 dB -20.08 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.50399 GHz -72.42 dBm -60.19 dB -20.47 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.52358 GHz -46.22 dBm -34.00 dB -13.99 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.52358 GHz -44.92 dBm -32.60 dB -12.79 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.54642 GHz -55.75 dBm -43.52 dB -23.62 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.54643 GHz -55.44 dBm -43.21dB -23.21 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.56625 GHz -73.53 dém -61.30 dB -21.31dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.56813 GHz -72.93 dém -60.70 dB -20.70 dB
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Spectrum :%1

Ref Level 0.00 dém Offset 16,48 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -14.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.80558 GHz -72.31 dBm 57.73dB -17.73dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.82411 GHz -72.86 dBm -58.29 dB -18.29 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.84366 GHz -60.11 dBm -45.54 dB 2551 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.84370 GHz -61.84 dBm -47.26 dB -27.36 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.86630 GHz -49.75 dBm -35.17 dB -15.27 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.86631 GHz -48.46 dBm -33.89dB -13.88 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.88590 GHz -73.30 dém -568.72 dB -18.72 db
30.900 MHz 50,000 MHz = 200,000 kHz 6.80580 GHz -71.92 dBm -57.34 dB -17.34 dB
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Spectrum :%1

Ref Level 0.00 dém Offset 16,48 dB Mode Auto FFT
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@ 1Rm View
Limit ¢heck PABS
-10 dBrie:

-20 dBm f r ‘l

i |
-30 dBm | :

i T '
40 dBm — ’. ‘r, ke -
-50 dBm i W
-60 dBm \
70 dBm /

-80 dBm
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.97 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.80537 GHz -72.02 dBm -58.05 dB -18.05 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.82411 GHz -73.00 dBm -59.04 dB -19.04 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.84357 GHz -61.62 dBm -47.66 dB -27.54 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.84370 GHz -60.32 dBm -46.35 dB -26.45 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.86630 GHz -51.78 dBm -37.81dB -17.91 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.86631 GHz -50.10 d&m -36.13dB -16.12 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.88590 GHz -72.44 dgm -58.47 dB -1a.48 db
30.900 MHz 50,000 MHz = 200,000 kHz 6.88699 GHz -72.23 dém -58.26 dB -18.26 dB
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Spectrum :%1
Ref Level 0.00 dém Offset 16,48 dB Mode Auto FFT
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Limit ¢heck PABS
-10 dBfie
f \
-20 dem ! [r T !
{ |
-30 dBm — 1 —
-40 dBm I‘l’?ﬁl"\;‘mél,
-50 dBm
-60 dBm \
AL ey e R P——————
-80 dBm
-90 dBm
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Spectrum Emission Mask Standard: None
Peak Power -12.55 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.81502 GHz -71.91 dBm -59.37 dB -19.37 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.82421 GHz -71.80 dBm -59.25 dB -19.37 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.84369 GHz -57.07 dBm -44.52 d -24.52 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.84370 GHz -57.62 dBm -45.08 dB -25.18 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.86630 GHz -49.82 dBm -37.28dB -17.38 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.86631 GHz -48.71 dBm -36.16 dB -16.16 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.88586 GHz -72.25 dém -59.70 dB -19.74 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.88630 GHz -71.99 dém -59.45 dB -19.45 dB
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Ref Level 0.00 dém Offset 16,61 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
Peak Power -10.69 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.960 MHz 200,000 kHz 6.81553 GHz -72.33 dBm -61.64 dB -21.64 dB
-30.960 MHz -20.640 MHz | 200,000 kHz 6.82404 GHz -72.58 dBm -61.89 dB -21.90 dB
-20.640 MHz -11.320 MHz | 200,000 kHz 6.84368 GHz -57.62 dBm -47.13 dB -27.12dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.84369 GHz -59.79 dBm -49.10 dB -29.20 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.86632 GHz -45.02 dBm -34.33dB -14.43 dB
11.320 MHz 20,640 MHz |~ 200.000 kHz 6.86632 GHz -46.65 dBm -35.96 dB -15.96 dB
20.640 MHz 30,960 MHz | 200,000 kHz 6.88591 GHz -72.54 dgm -61.85 dB -21.90 dB
30.960 MHz 50,000 MHz = 200,000 kHz 6.80592 GHz -71.82 dém -61.13 dB -21.13 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.08 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.960 MHz 200,000 kHz 6.81822 GHz -71.82 dBm -60.74 dB -20.74 dB
-30.960 MHz -20.640 MHz | 200,000 kHz 6.82404 GHz -72.06 dBm -60.97 dB -20.98 dB
-20.640 MHz -11.320 MHz | 200,000 kHz 6.84368 GHz -57.26 dBm -46.17 dB -26.17 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.84369 GHz -57.30 dBm -46.21 dB -26.31 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.86632 GHz -46.52 dBm -35.44 dB -15.54 dB
11.320 MHz 20,640 MHz |~ 200.000 kHz 6.86632 GHz -45.85 dBm -34.76 dB -14.76 dB
20.640 MHz 30,960 MHz | 200,000 kHz 6.88596 GHz -71.90 dém -60.81 dB -20.82 dB
30.960 MHz 50,000 MHz = 200,000 kHz 6.89607 GHz -71.02 dém -59.94 dB -19.94 dB
- ———
JU ) ARREREED e

AR. 20

11AX20MIMO_Ant10_6855_106Tone_RU54

Spectrum :%1
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Spectrum Emission Mask Standard: None
Peak Power -11.81dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.960 MHz 200,000 kHz 6.81029 GHz -71.88 dBm -60.07 dB -20.07 dB
-30.960 MHz -20.640 MHz | 200,000 kHz 6.82404 GHz -72.06 dBm -60.25 dB -20.26 dB
-20.640 MHz -11.320 MHz | 200,000 kHz 6.84368 GHz -54.89 dBm -43.07 dB -23.07 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.84369 GHz -55.96 dBm -44.15 dB -24.25 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.86632 GHz -46.89 dBm -35.08 dB -15.18 dB
11.320 MHz 20,640 MHz |~ 200.000 kHz 6.86632 GHz -44.59 dBm -32.78 dB -12.78 dB
20.640 MHz 30,960 MHz | 200,000 kHz 6.88593 GHz -71.98 dém -60.17 dB -20.21 dB
30.960 MHz 50,000 MHz = 200,000 kHz 6.88724 GHz -70.84 dgm -59.02 dB -19.02 dB
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Ref Level 0.00 dém Offset 16,51 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None

Peak Power -11.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.84274 GHz -72.57 dBm -61.09 dB -21.09 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.84417 GHz -72.75 dBm 61.27 dB -21.36 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.86369 GHz -48.05 dBm -36.56 dB -16.56 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.86371 GHz -46.44 dBm -34.96 dB -15.06 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.88630 GHz -61.57 dBm -50.08 dB -30.18 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.88631 GHz -59.72 dBm -48.23 dB -28.23 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.90559 GHz -73.20 dém -61.72 dB -22.00 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.91643 GHz -72.53 dém -61.04 dB -21.04 dB
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30.MAR.2023 22:49:46

11AX20MIMO_Ant3_6875_52Tone_RU37

Spectrum :%1

Ref Level 0.00 dém Offset 16,51 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None

Peak Power -12.45dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.83634 GHz -72.21 dBm -59.76 dB -19.76 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.84438 GHz -72.12 dBm -59.67 dB -19.99 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.86369 GHz -46.69 dBm -34.24 dB -14.24 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.86371 GHz -47.23 dBm -34.79 dB -14.89 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.88630 GHz -59.39 dBm -46.94 dB -27.04 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.88631 GHz -58.57 dBm -46.12 dB -26.12 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.90575 GHz -73.21 dém -60.76 dB -20.95 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.91168 GHz -72.38 dém -59.93 dB -19.93 dB
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Ref Level 0.00 dém Offset 16,51 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
Peak Power -12.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.83578 GHz -71.95 dBm -59.00 dB -19.09 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.84417 GHz -72.17 dBm -59.31 dB -19.39 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.86369 GHz -45.95 dBm -33.00 dB -13.08 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.86371 GHz -45.52 dBm -32.66 dB -12.76 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.88630 GHz -58.23 dBm -45.47 dB -25.57 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.88631 GHz -58.19 dam -45.33dB -25.33 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.90590 GHz -72.96 dém -60.10 dB -20.11 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.90628 GHz -72.33 dém -59.47 dB -19.47 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.780 MHz 200,000 kHz 6.82518 GHz -72.14 dBm -59.66 dB -19.66 dB
-30.780 MHz -20.520 MHz | 200,000 kHz 6.84423 GHz -72.42 dBm -59.94 dB -19.95 dB
-20.520 MHz -11.260 MHz 200,000 kHz 6.86374 GHz -47.48 dBm -35.01 dB -15.00 dB
-11.260 MHz -10.260 MHz 200,000 kHz 6.86374 GHz -45.68 dBm -33.40 dB -13.50 dB
10.260 MHz 11.260 MHz = 200.000 kHz 6.88626 GHz -58.41 dBm -45.94 dB -26.04 dB
11.260 MHz 20.520 MHz | 200.000 kHz 6.88628 GHz -58.29 dam -45.81 dB -25.79 dB
20.520 MHz 30,780 MHz | 200,000 kHz 6.90552 GHz -72.36 dBm -59.89 dB -20.20 dB
30.780 MHz 50,000 MHz = 200,000 kHz 6.02392 GHz -71.87 dém 40 dB -19.40 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.780 MHz 200,000 kHz 6.82716 GHz -71.75 dBm -59.33 dB -19.34 dB
-30.780 MHz -20.520 MHz | 200,000 kHz 6.84445 GHz -71.27 dBm -58.85 dB -19.13 dB
-20.520 MHz -11.260 MHz 200,000 kHz 6.86374 GHz -46.95 dBm -34.53 dB -14.53 dB
-11.260 MHz -10.260 MHz 200,000 kHz 6.86374 GHz -48.38 dBm -35.96 dB -16.06 dB
10.260 MHz 11.260 MHz = 200.000 kHz 6.88626 GHz -57.44 dBm -45.02 dB -25.12 dB
11.260 MHz 20.520 MHz | 200.000 kHz 6.88632 GHz -58.65 dBm -46.24 dB -26.19 dB
20.520 MHz 30,780 MHz | 200,000 kHz 6.90578 GHz -72.60 dBm -60.18 dB -20.19 dB
30.780 MHz 50,000 MHz = 200,000 kHz 6.90760 GHz -71.37 dém -58.96 dB -18.96 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.780 MHz 200,000 kHz 6.84183 GHz -71.29 dBm -59.45 dB -19.45 dB
-30.780 MHz -20.520 MHz | 200,000 kHz 6.84448 GHz -71.46 dBm -59.62 dB -19.92 dB
-20.520 MHz -11.260 MHz 200,000 kHz 6.86374 GHz -46.25 dBm -34.41 dB -14.41 dB
-11.260 MHz -10.260 MHz 200,000 kHz 6.86374 GHz -46.35 dBm -34.51 dB -14.61 dB
10.260 MHz 11.260 MHz = 200.000 kHz 6.88626 GHz -56.01 dBm -44.16 dB -24.26 dB
11.260 MHz 20.520 MHz | 200.000 kHz 6.88627 GHz -54.29 dBm -42.45 dB -22.45 dB
20.520 MHz 30,780 MHz | 200,000 kHz 6.90566 GHz -72.02 dém -60.18 dB -20.32 dB
30.780 MHz 50,000 MHz = 200,000 kHz 6.91793 GHz -71.44 dgm -59.59 dB -19.59 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.85525 GHz -72.54 dBm -61.45 dB -21.45 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.86411 GHz -72.69 dBm -61.61 dB -21.61dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.88369 GHz -45.40 dBm -34.32 dB -14.31 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.88370 GHz -47.34 dBm -36.25 dB -16.35 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.90630 GHz -60.18 dBm -49.10 dB -29.20 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.90631 GHz -60.20 dam -49.11 dB -20.11 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.92590 GHz -73.24 dgm -62.16 dB -22.16 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.93595 GHz -72.25 dém -61.16 dB -21.16 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.84612 GHz -71.90 dBm -60.54 dB -20.54 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.86449 GHz -71.85 dBm -60.49 dB -20.94 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.88369 GHz -45.49 dBm -34.12 dB -14.12 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.88370 GHz -45.74 dBm -34.37 dB -14.47 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.90630 GHz -59.49 dBm -48.13 dB -28.23 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.90631 GHz -58.75 dBm -47.39 dB -27.39 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.92589 GHz -72.49 dgm -61.12 dB -21.14 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.92630 GHz -72.01 dém -60.65 dB -20.65 dB
JU ) QnRi e
22:59:44
Sporton International Inc. (ShenZhen) Page Number : A2-280 of 321

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : BXZSH4



sarans. FCC RF Test Report Report No. : FR2D0705F

11AX20MIMO_Ant3_6895_106Tone_RU53

Spectrum :%1
Ref Level 0.00 dém Offset 16,36 dB Mode Auto FFT
Count 100/100
[® 1Rm View
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-80 dBm
-90 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.97 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.86113 GHz -72.03 dBm -60.06 dB -20.06 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.86415 GHz -71.24 dBm -59.27 dB -19.33 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.88369 GHz -44.79 dBm -32.82dB -12.82 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.88370 GHz -44.91 dBm -32.94 dB -13.04 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.90630 GHz -58.07 dBm -46.11 dB -26.21 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.90631 GHz -57.68 dBm -45.72 dB -25.71 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.92590 GHz -73.02 dém -61.05 dB -21.06 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.93727 GHz -72.06 dém -60.09 dB -20.09 dB
- —_—
JU ) QnRi e

30.MAR.2023 23:01:37

11AX20MIMO_Ant10_6895_26Tone_RUO

Spectrum :%1

Ref Level 0.00 dém Offset 16,56 dB Mode Auto FFT
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.895 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.24 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.600 MHz | 200.000 kHz 6.84815 GHz -72.06 deém 60.81 dB -20.81 dB
-30.600 MHz -20.400 MHz | 200,000 kHz 6.86440 GHz -71.91 dém 60.67 db -20.68 dB
-20.400 MHz -11.200 MHz | 200.000 kHz 6.88380 GHz -45.81 dBm -34.57 dB -14.56 dB
-11.200 MHz -10.200 MHz | 200.000 kHz 6.88381 GHz -45.31 dBm -34.06 dB -14.16 dB
10.200 MHz 11.200 MHz = 200.000 kHz 6.90619 GHz -58.74 dBm -47.50 dB -27.60 dB
11.200 MHz 20,400 MHz | 200.000 kHz 6.90625 GHz -58.89 dBm -47 64 dB -27.61 dB
20.400 MHz 30,600 MHz | 200,000 kHz 6.92553 GHz -72.41 dém -61.16 dB -21.24 dB
30.600 MHz 50,000 MHz = 200,000 kHz 6.92660 GHz -71.70 dém -60.46 dB -20.46 dB
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